

11/15/66
11/15/66

MECHANICAL

To: Mr. J. H. Garry

From: Mr. J. H. Garry - Mr. H. Garry

TEST RESULTS - CYCLED POWER METAL SEALS

Six N-100 seals with power metal covers were subjected to dry cycling for 10,000 cycles in the Remington Lab dry cycle machine. These test seals had a length of approximately .003 inch on the inner edge which was removed after the test. The average wear height was measured as 0.0015 inches. All dry cycle testing was conducted in the test cell.

The seal and power metal seal illustration were shown to the customer and noted the results of the N-100 seal.

Enc.
AAH:VEC:18
6/8/66

Chron